@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGRO20L Rev C

INSTALLATION OF R-290 REAR MOUNTING KIT

2020-PRESENT GM 2500/3500HD LONG BED (GAS/DIESEL)

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties, Inc. for

technical assistance before continuing with the installation process.

CAUTION  °
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be ad-
hered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected. Recon-
nect all hoses and secure the power steering cooler if the vehicle is started.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-

le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGRO20L Rev C

[ INSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The hardware re-
quired for this installation is listed in the Table 1.

Table 1: Rear Mounting Kit K-M29XRGRO20L (Long Bed) Installation Parts

Part Number Description y
R-21230D Rear Mounting Bracket, Drivers Side
R-21230P Rear Mounting Bracket, Passengers Side
R-2960 Railgear Mounting Shim - 1/2” Thick
R-2960A Railgear Mounting Shim - 1” Thick
R-2631 Railgear Mounting Shim - 2” Thick

R-21249D Bumper Support Bracket Driver Side

R-21249P Bumper Support Bracket Passenger Side

1/2" UNC Gr. 8 Bolt x 1 1/2” Long

1/2" Gr. 8 Type-A Flat Washer

1/2" UNC Gr. 8 Nylon Insert Lock Nut

R-990KIT-440 M14-2 Gr. 10.9 Flanged Hex Head Bolt x 80mm Lg.

(Mtg. Brkts.)  1372"UNC Gr. 8 Bolt x 5” Long

3/4" Gr. 8 Type-A Flat Washer

3/4" UNC Gr. 8 Nylon Insert Lock Nut

3/4" UNC Gr. 8 Bolt x 3.50” Long

3/4" UNC Gr. 8 Bolt x 4.50” Long

R-990KIT-304 3/4" UNC Gr. 8 Bolt x 5.50” Long

(Railgear Mtg) | 3/4" UNC Gr. 8 Bolt x 6.50” Long

3/4" Gr. 8 Type-A Flat Washer

-FOO-F-F-FANANAAOOA—‘—‘NNA—\—\Q

3/4" UNC Gr. 8 Nylon Insert Lock Nut

1. Remove the original spare tire from under the vehicle’s cargo box if so equipped. The
original spare tire will not be re-installed.

2. Remove the rear bumper and bumper supports. The rear bumper will be reinstalled, with
new supports.

3. Remove the M14 bolts from the underside of the frame securing the tow hitch inside the
frame. These bolts will be replaced with longer ones included in the kit.

4. Place each rear mounting bracket against the underside and outside of the frame rails and
align with existing holes as shown.

5. Ensure bracket is tight against the underside and outside of the frame and mark and drill
17/32” holes in the outside of the frame using the holes in the mounting brackets as a
guide.

Note:
Do not damage opposing Huck style hardware located within vehicle frame that secure the
tow hitch to the vehicle when drilling 17/32” holes for mounting hardware.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-2-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M29XRGRO20L Rev C
Install the rear mounting brackets as shown using the supplied hardware.

a. Existing frame hole for the 3/4" bolt may need to be reamed for proper fit.
b. Apply blue Loctite to the longer M14 bolts before installing.

Ensure the rear mounting brackets are tight to the underside and outside of the frame and
are aligned with each other when complete.

Reinstall bumper with new bumper support brackets using OEM hardware, as shown in Fig-
ure 2.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-3-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-M29XRGRO20L Rev C

Y [10C089dX6TN-M

NOISIAZY 38NN L8|

61/GZ/70[102049UX6ZW-M | |

LA SMV OL
WHO4NOD OL SATIM TV

NOILVTIVLSNI
g7 1M OLNIN
dv3d WO 020C

Q30U

23H0

ONIYNLOVANNYIA - ONIYIIANIONT - NOIS3J

26€9-262 (029) XV ‘1065252 (028) VINVATASNNA ‘HOIMy3 g
$10NA0YHd AVONTIVY ALITYND 40 ¥IUNLIVANNYI
@ “ONI S3ILTVIOIAdS d 8 ©

("dAL 3QIS YA9NISSVd ‘NMOHS 3AIS YIATIA)

dNF|NNS| 61/S2/P0

a3sY313Y V¥ NOISIATY

WWS|dINr|dINP

KA

JWYYd NO Q3 TTVLSNI 130vHg

aasn

JT0H T1IHA OL 3LV1dW3L SV

El A< ] ZH\\
39 OL 13Ovda NI I10H

Obb-114066-d
1D FAYMAUYH FDONFH34Td

#NO3  [aAdddY | A8

31va

AZ MO01AN X3H 8 ¥9 .b/€ "INN| 22-5£0-91£066

MZ LV aH NYHL VS .b/€ "WIHSYM| 200-6£0-009066

NZ X3H 8 Y9 .S X .b/E "MITUDS| ZZ-00S-TEL066

WW08 X avaH XaH

Q39N 6°0T ¥ HIIW ‘MIUDS

AZ YOOTAN X3H 8 ¥ .2/T "INN| 2Z-050-91£066

NZ LV aH NYHL 3vS .2/T "WIHSYM| 200-050-009066

MZ X3H 8 Y9 .Z/T T X.2/1 'MIWDS| 22-051-£2£066

Sd YvIY 91 WO 0202 "ASSY Ldg OLNW d0ggTe-d

SA YvAY 91 W9 0207 ‘ASSY 11Hg DINW QoezTe-d

|| |oo|F|F|N|TF (N

NOILLATYOS3d AIGWNN LHvd

5

=
E.-«qu-m\ol\oocn

LST1 SIMvd

SIONVHO 40 NOILdIMOS3a

AT

A1GWISSY 340439
311207 3N AlddvY

ERSIIZEN
40 INO¥d

Long Bed Application

Figure 1

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

www.rafna.com

.
)

US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGRO20L Rev C

T——BUMPER

'“REUSE THIS BOLT

—MNEW BUMPER MOUNTING BRACKET

——REUSE THIS NUT

RAILGEAR MOUNTING BRACKET

LONG BED SHOWN, SHORT BED TYPICAL
. OEM BUMPER BRACKET TO BE REMOVED AND IS NOT SHOWN
TRUCK FRAME

. DRIVER SIDE SHOWN, PASSENGER. SIDE TYPICAL

NOTES:
1

2.

3

Figure 2: Bumper Mtg Brkt Placement

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-5-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGRO20L Rev C

OPERATION AND SERVICE OF R-290 REAR MOUNTING KIT
2020-PRESENT GM 2500/3500HD LONG BED (GAS/DIESEL)

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B
Specialties, Inc. for technical assistance.

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

CAUTION
WARNING e Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

e Operating instructions provided below only address the RAFNA railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

¢ Railway company rules governing rail travel must be observed at all times.

o Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

¢ Never operate the vehicle if the Gross Vehicle Weight Rating (GYVWR), Gross Ax-
le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-6-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGRO20L Rev C

[OPERATION AND SERVICE OF REAR MOUNTING KIT ]

With the rear mounting kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight Rat-
ing Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment. Table 2
below provides the Recommended Service Schedule, and Table 3 provides Standard Fastener
Torque Values.

Table 2: Recommended Service Schedule

Ew o
= 22 [0} > >
, , 8883 > =| =
Service Required ~-=68_| ®| 9| €
=Zuv®| O g o
TN G - =
£e®
Inspect rear mounting kit fasteners (re-torque if required) VIV |V
Table 3: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft.-lbs) Dry
1” UNC Gr. 8 Fasteners 250
%” UNC Gr. 8 Fasteners 175
5/¢” UNC Gr. 8 Fasteners 150
¥2” UNC Gr. 8 Fasteners 100
3/¢” UNC Gr. 8 Fasteners 40
¥4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-7-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M29XRGRO20L Rev C

[RAILGEAR SHIM RECOMMENDATIONS ]

When determining the amount of shim needed for proper mounting heights, the following
recommendations should be followed. Any questions outside of what is covered, please
contact Rafna’s service manager for all other inquiries.

¢ Shim should not exceed a combination of 6”.

¢ Any shim amount over 3” should have the “floating shims” tacked together as well as
the upper and lower shim tacked to the mounting bracket and railgear as shown
below.

o All welds should be painted when finished to prevent rusting.

i

FRONT AND
BACK

/ MOUNTING BRACKET

SHIM AMOUNT NOT
TO EXCEED &"

[
| I
L —
RATLGEAR SHIM

RAILGEAR UPPER g l //,:

CROSS FRAME I . |

|

Hn

G&B Specialties Inc. 535 West 3 Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: (570) 441-6988; CAN Field Service (570) 854-0482; www.rafna.com
-8-



